This website is not affiliated with BMW AG in any way, and should not be confused with the websites of BMW AG, BMW M GmbH. All trademarks and registered trademarks are the property of their respective owners.

Exhaust assy without catalyst.BMW parts catalog ETK contains detailed information on spare parts for cars manufactured by BMW since 1928.

320i M20

E30 convertible Japan
Show all parts for option : S199A
YesNo? Reset filter
For vehicles with
without catalytic converter ( S199A Yes )
Description Extra info Condition Qty Part number
1Exhaust system118 10 1 712 094copy to clipboard
Description Extra info Condition Qty Part number
3Gasket Asbestos Free211 76 1 711 717copy to clipboard
5Hex nutM10X18 30 1 737 774copy to clipboard
6Bracket4HP-22 118 21 1 178 300copy to clipboard
7Hex BoltM8X20-ZNS207 11 9 901 120copy to clipboard
7Hex Bolt (chrome-free CR(VI))M8X20-ZNNIV SI207 11 9 903 039copy to clipboard
8Exhaust support118 21 1 178 288copy to clipboard
9Hex BoltM6X30-8.8-ZNS3207 11 9 904 116copy to clipboard
10WasherX18 21 4 690 192copy to clipboard
11Joint bushing418 21 1 712 091copy to clipboard
12Spacer till 09.1987218 21 4 690 169copy to clipboard
13Self-locking hex nutM6 207 12 9 922 705copy to clipboard
14Clamp118 21 1 178 292copy to clipboard
15Hex BoltM8X16107 11 9 913 612copy to clipboard
16Collar nutM8107 11 9 927 022copy to clipboard
17Hex BoltM8X20-ZNS107 11 9 901 120copy to clipboard
17Hex Bolt (chrome-free CR(VI))M8X20-ZNNIV SI107 11 9 903 039copy to clipboard
18Washer8,4X16X1,6-ZNNV107 11 9 907 030copy to clipboard
19Hex Bolt (ZNS3 chrome-free CR(VI))M8X43-8.8-ZNS3 107 11 9 903 076copy to clipboard
For vehicles with
without catalytic converter ( S199A Yes )
Description Extra info Condition Qty Part number
20Exhaust system118 10 1 712 958copy to clipboard
Description Extra info Condition Qty Part number
21Hex Bolt (chrome-free CR(VI))M8X55-8.8207 11 9 902 957copy to clipboard
22Hex nut with flangeM8 till 01.1993211 62 1 711 954copy to clipboard
22Hex nut with flangeM8218 30 7 620 549copy to clipboard
23Clamp upper118 21 1 177 595copy to clipboard
24Clamp upper118 21 1 177 596copy to clipboard
25Clamp lower218 21 1 176 711copy to clipboard
26Rear silencer bracket118 21 1 176 033copy to clipboard
27Collar nutM8407 11 9 927 022copy to clipboard
28Rubber Ring218 21 1 712 838copy to clipboard
29Set mounting parts118 21 1 177 786copy to clipboard